
 
 

 
 
 
 
 
 
 
 
 
 

Operator Study Aid 
 

 

 

 

January 2014 



Disclaimer 
 
This Study Guide was prepared as a study aid for small water treatment plant operators. 
 
The questions and answers are based on material found on the EPA web site and in the 
Sacramento Manuals, field study training program. 
 
The database of questions is intended to be helpful to you in studying for Water Treatment Plant 
Operator certification.  
 
Florida Rural Water Association does not condone the use of any of the information contained 
herein for any other purpose than that described above and asks the users to abide by these 
requirements.  
 



 
General Water Treatment 
 
1. A sounding tube  
[...]
d. Residual chlorine 

 
 
Disinfection 
 
1. Chlorine demand = _______ - chlorine residual. 

a. [BL] 
b. chlorine dosage 
c. dose 
d. cl2 dose 
e. chlorine dose 

 



2. The total residual chlorine is the sum of the combined available residual and the 
free available residual chlorine. 
a. *True 
b. False 

 
3.  _________ = flow, mgd x chlorine dosage, mg/L x 8.34 lb/gal. 

a. feed rate 
b. pounds per day 
c. lb/day 
d. ppd 
e. *all of the above 

 
4. 4 mg/l of chlorine is added continuously to a water flow that averages 5 MGD. 

How many lbs. chlorine will be used in 30 days? 
a. 1500 lb. 
b. 3000 lb. 
c. *5000 lb. 
d. 15000 lb. 

 
5. Chlorine gas is _____ times heavier than air. 

a. *2.5 
b. 2.0 
c. 3.5 
d. 1.5 

 
6. The __________ is the mathematical technique defined as the nth root of the 

product of the numbers. 
a. *Geometric mean 
b. Arithmetic mean 
c. Mathematical expectation 
d. Harmonic mean 

 
7. Total and fecal coliform are pathogenic. 

a. *False 
b. True 
Note: Total and fecal coliforms are indicator organisms that are associated with 
fecal contamination. They are not normally pathogenic or disease causing. 

 
8. The least potent, but longest lasting form of chlorine residual is the _________ 

residual. 
a. *Combined 
b. Free 
c. Total 

 



9. One volume of liquid chlorine will yield about ____ volumes of chlorine gas. 
a. 360 
b. 500 
c. 800 
d. *450 

 
10. Proper disinfection kills all organisms. 

a. *False 
b. True 
c. Note: Sterilization is the term for killing all organisms.  Disinfection just 

reduces their numbers. 
 
11. All chlorine cylinders are required to contain at least one fusible metal safety 

device designed to melt at between ___ to___ degrees F. 
a. *158-165 
b. 100-120 
c. 200-212 
d. None of these 

 
12. Coliform bacteria are: 

a. *More resistant to chlorination than pathogenic bacteria 
b. Less resistant to chlorination than pathogenic bacteria 
c. A group of pathogens causing hepatitis 
d. A group of pathogens causing cholera 

 
13. Exhaust air from a chlorine tank room should be taken from where? 

a. Any location 
b. *Floor level 
c. Near the entrance 
d. At the ceiling 
e. ?Chlorine gas is heavier than air. 

 
14. Coliform bacteria are: 

a. Algae 
b. Coagulant aids 
c. *Indicators 
d. Sequestering agents 

 
15. Acids should never be added to chlorine solutions because they 

a. *Cause chlorine gas to be released 
b. Corrode the solution tank 
c. Decrease the disinfecting properties of chlorine 
d. Result in the formation of chlorine precipitate 

 



16. Which of the following would be the safest action to take in the event of a major 
chlorine container leak? 
a. *Call the fire department 
b. Notify local police or sheriff 
c. Roll the container so that liquid escapes rather than gas. 
d. Submerge the container in a basin or stream 

 
17. Chlorine residual may be determined using the reagent: 

a. *Diethyl-p-phenylene diamine 
b. Ethylene diamine tetraacetic acid 
c. Polychlorinated biphenyls 
d. Sodium thiosulfate 
Note: This is the active ingredient in the Hach Company DPD Chlorine test 
pillows. 

 
18. A malfunctioning gas chlorination system has normal gas pressure, no feed rate 

indicated on the rotometer, and no injector vacuum.  What is the most likely cause 
of the problem? 
a. Air leak upstream of the rotometer 
b. Gas line plugged 
c. *Injector clogged 
d. Pressure reducing valve diaphragm ruptured 

 
19. A chlorine demand test will show the: 

a. Safe amount of chlorine that may be fed without killing people 
b. Number of lbs required to kill 100% of coliforms 
c. *Amount of chlorine required to give a desired residual after a given time 
d. Amount of chlorine required to satisfy the biochemical oxygen demand 

 
20. One ton chlorine cylinders: 

a. Have fusable plugs located at valves 
b. Must be stored in an upright position 
c. Remove liquid chlorine from the top valve 
d. *Use the bottom valve only with chlorine evaporators 

 
21. In water disinfection, hypochlorination refers to the use of _________ hypochlorite 

(check all that apply)? 
a. *Sodium 
b. *Calcium 
c. Magnesium 
d. Potassium 

 
22.  Sodium hypochlorite is manufactured by the reaction of gaseous or liquid chlorine 

with a solution of _________  _________ to produce a liquid containing NaOCl. 
a. *Sodium hydroxide 
b. Potassium hydroxide 



c. Postassium bisulfite 
d. Sodium azide 

 
23. What compound is first formed when chlorine is applied to water? 

a. *Hypochlorous acid 
b. Hydrochloric acid 
c. Chloramines 
d. Free chlorine ions 

 
24. The amount of chlorine used per day from a 1 ton cylinder is normally determined 

by 
a. Pressure gauges 
b. Rotometers 
c. *Weighings 
d. Chlorine residuals 
e. Ammonia equivalents 

 
25. In the application of chlorine for disinfection, which of the following is not 

normally an operational consideration? 
a. [SO] 
b. Mixing 
c. Contact time 
d. *Dissolved oxygen 
e. pH 
f. None of these answers are correct 
Note: Operations Forum July 1999 

 
26. If you need a chlorine residual of 1 mg/l, how many pounds of chlorine must be 

applied each day if the flow is 2.5 mgd and the chlorine demand is 15 mg/l? 
a. 291 lb/d 
b. 312 lb/d 
c. *334 lb/d 
d. 419 lb/d 
e. 516 lb/d 
Note: Operations Forum July 1999 

 
27. The destruction of the larger portion of microorganisms with the probability that all 

pathogens are killed is called 
a. Digestion 
b. *Disinfection 
c. Dilution 
d. Sterilization 
e. Disposal 
Note: Operations Forum February 1999 

 



28. Under normal conditions, the maximum amount of chlorine gas that can be drawn 
from a 150-lb cylinder is 
a. 10 lb/d 
b. 20 lb/d 
c. 30 lb/d 
d. *40 lb/d 
e. 50 lb/d 
Note: Operations Forum January 1999 

 
29. Which of the following is a correct set of characteristics for chlorine as used in 

disinfection? 
a. Chlorine gas is colorless, flammable, and heavier than air 
b. Chlorine gas is colorless, flammable, and lighter than air 
c. Chlorine gas is greenish-yellow (amber) in color, flammable, and lighter than 

air 
d. Chlorine gas in greenish-yellow (amber) in color, toxic, lighter than air, and 

noncorrosive 
e. *Chlorine gas is toxic, corrosive, and heavier than air 
Note: Modified from Operations Forum June 1998 

 
30. A chlorine leak can be detected by 

a. [SO] 
b. Smell 
c. Green or reddish deposits on metal 
d. Waving an ammonia-soaked rag 
e. *All of these answers are correct 
f. None of these answers are correct 
Note: Operations Forum June 1998 

 
31. Calculate the chlorine demand given:  flow rate = 120 mgd; chlorine feed rate = 

8000 lb/d; chlorine residual = 1.0 mg/l after contact time. 
a. 5 mg/L 
b. 6 mg/L 
c. *7 mg/L 
d. 8 mg/L 
Note: Operations Forum June 1998 

 
32. If a 100-mgd flow of water is dosed at a rate of 12 mg/l, what should the chlorine-

feed setting be to the nearest 100 lb/d? 
a. 1000 
b. 1200 
c. *10,000 
d. 12,000 
Note: Operations Forum June 1998 

 



33. Chlorine applied minus ____ equals chlorine residual 
a. Chlorine dose 
b. *Chlorine demand 
c. Combined chlorine 
d. Free chlorine 
e. Total chlorine 
Note: Operations Forum June 1998 

 
34. Which of the following methods is not used to determine chlorine residual? 

a. *Photometric 
b. DPD titration  
c. DPD Chlorimetric 
d. Amperometric tritration 

 
35. The maximum rate for withdrawing gaseous chlorine from a 1-ton tank at room 

temperature is 
a. 2 lb/day per °F 
b. 4 lb/day per °F 
c. *8 lb/day per °F 
d. 10 lb/day per °F 
Note: Operations Forum June 1998 

 
36. As water temperatures decrease, the disinfecting action of chlorine 

a. *Decreases 
b. Increases 
c. Remains the same 
Note: Operations Forum September 1997 

 
37. How many pounds of chlorine will be used in one day if the flow is 700,000 gal/d 

and a uniform dose of 1.2 mg/l is applied? 
a. *7.0 lb 
b. 70.1 lb 
c. 698.3 lb 
d. 7005 lb 
Note: Operations Forum August 1997 

 
38. If chlorine costs $0.21/lb, what is the daily cost to chlorinate 5 mgd of water to an 

initial concentration of 2.6 mg/l? 
a. $108.42 
b. $56.80 
c. $516.29 
d. *$22.77 
Note: Operations Forum August 1997 

 



39. Name the two forms of hypochlorite (in alphabetical order) used for disinfection: 
a. Calcium hypochlorite and Sodium hypochlorite 
b. Calcium and Sodium 
c. Calcium, Sodium 
d. *All of the above 
Note: Operations Forum March 1997 

 
40. At concentrations less than _____, chlorine gas is not detectable by the human 

sense of smell. 
a. *1 ppm 
b. 2 ppm 
c. 4 ppm 
d. 10 ppm 
Note: WEF/ABC 2002 Guide 

 
41. Which pair of parameters is most typically used to adjust chlorine feed rates? 

a. Chlorine supply and temperature 
b. Sulfur dioxide supply and chlorine supply 
c. Sulfur dioxide supply and flow rate 
d. *Chlorine residual and water flow 
Note: WEF/ABC 2002 Guide 

 
42. A chlorine injecter works by: 

a. *Creating a vacuum that draws the chlorine out of the cylinder. 
b. Pumping liquid chlorine from the bottom of the cylinder into the wastewater 
c. Pumping gaseous chlorine from the top of the cylinder into the wastewater 
d. Literally squirting chlorine into the wastewater with a little pump 

 
43. Remote vacuum chlorine injectors use this type of injector: 

a. *Venturi 
b. Centrifugal 
c. Genoa fine tip 
d. Cardinal 

 
44. If your 1 ton chlorine cylinder is leaking, what type of Chlorine Institute repair kit 

should be used? 
a. A 
b. *B 
c. C 
d. D 
Note: WEF/ABC 2002 Guide 

 



45. If your facility stores ______ or more of chlorine, you must develop a Risk 
Management Program in compliance with the USEPA's Chemical Accidental 
Release Prevention Regulations. 
a. 500 lb 
b. 1000 lb 
c. *2500 lb 
d. 5000 lb 
Note: WEF/ABC 2002 Guide 

 
 
'Filtration 
 
1. Coagulation and sedimentation alone cannot remove all of the turbidity and 

suspended matter in raw water.  The final step in the removal of suspended mater in 
water is? 
a. Chlorination 
b. Sterilization 
c. Flocculation 
d. *Filtration 

 
2. What is the primary purpose of filtration? 

a. to settle large particles out of the water 
b. *To remove fine suspended matter from the water 
c. To reduce the velocity of water in basins 
d. To bring suspended particles together to form  larger, more settleable clumps 

 
3. Which of the following is not a type of filter? 

a. Upflow 
b. Bag 
c. Pressure 
d. Sand 
e. *None of the above 

 
4. What type of filter is most commonly used in surface-water treatment? 

a. Diatomaceous earth filters 
b. Pressure filters 
c. Slow sand filters 
d. *Rapid sand filters 
e. Zeolite filters 

 
5. Which of the following unit processes would diatoms most likely affect? 

a. Coagulation 
b. Flocculation 
c. Sedimentation 
d. *Filtration 
e. ?Diatoms are phytoplankton and would promote clogging of filters. 



 
6. Slow sand filters are most useful 

a. In large systems with poor surface water quality 
b. In systems that have limited land area to operate 
c. Where low construction, maintenance, and operating costs are important 
d. *After chemical coagulation 

 
7. Dual-media and multimedia filters 

a. Require an extremely deep bed 
b. *Can operate at sixty to one-hundred times faster than the rate of slow sand 

filters 
c. Cannot reduce turbidity 
d. Do not require backwashing 

 
8. In a filter using gravel, anthracite, and sand, the anthracite should be? 

a. *The top layer of media 
b. Beneath the gravel 
c. Between the sand and the gravel 
d. Mixed with the sand 

 
9. When mixed media filters composed of garnet, sand, and crushed anthracite coal 

are used, which of the following describes their placement in the filter bed? 
a. Anthracite coal on top, garnet in the middle, and sand on the bottom 
b. Garnet on top, anthracite coal in the middle, and sand on the bottom 
c. Sand on top, anthracite coal in the middle, and garnet on the bottom 
d. *Anthracite coal on top, sand in the middle, and garnet on the bottom 

 
10. The function of the filter under-drains is best described as: 

a. Aeration of the media to encourage bacteria growth 
b. *Collection of treated water and distribution of backwash 
c. Draining off the excess oxidant 
d. Providing access to the media 

 
11. A rate-of-flow controller is commonly used in a water treatment plant: 

a. To measure the rate of flow 
b. *To maintain a constant rate of flow of raw water to a rapid sand filter 
c. On the outlet pipe of a rapid sand filter 
d. Traffic into and out of the plant 

 
12. A rate of flow controller is used to? 

a. Check when the filter is air-bound 
b. *Maintain a predetermined flow through the filter 
c. Measure the amount of water used to wash the filter 
d. Calculate particulate removal 

 



13. Head loss, filter-effluent turbidity, and length of filter run are each considered 
independently in determining 
a. *When a filter needs backwashing 
b. The frequency of media replacement 
c. The benefits of using filter aids 
d. Filter flow rates 

 
14. The most important factor in evaluating filter performance is? 

a. Head loss 
b. Filter loading rate 
c. *Effluent turbidity 
d. Mud ball formation 

 
15. A filter head loss gauge is used: 

a. To measure the head of water on the filter sand 
b. To control the rewash valve 
c. *To measure the drop in pressure through the filter bed 
d. To indicate the rate of filtration 
e. None of these are correct 

 
16. As a general rule, gravity filters must be backwashed when a loss of head 

differential of ____ is experienced between the influent and effluent loss-of-head 
gauges 
a. 1-2 ft 
b. *3-5 ft 
c. 6-10 ft 
d. 10-12 ft 
e. 15-17 ft 

 
17. A head loss gauge indicates when: 

a. The filter should be chlorinated 
b. Sludge should be removed from the sedimentation basin 
c. The chlorine cylinder is empty 
d. The elevated tank is full 
e. *The filter should be backwashed 

 
18. The release of dissolved air in saturated cold water due to a decrease in pressure is 

called? 
a. Aeration 
b. Jet action 
c. Air Stripping 
d. *Air binding 

 



19. Air binding of a filter can be caused by? 
a. The reduction of pressure resulting from operating under a negative head 
b. An increase in the temperature of the water during filtration 
c. The release of oxygen by algae collected within the filter 
d. *All of the above 

 
20. Mud balls are? 

a. Small balls of mud found in the distribution system 
b. *An aggregate of solids accumulated in sand filter beds 
c. Bacterial residues 
d. Not significant 

 
21. One of the common problems with rapid-sand filters is the formation of mud balls 

in the filter bed.  Since mud balls are difficult to remove after they have formed, it 
is best to prevent their formation by: 
a. Strong chlorination 
b. Using sodium hexametaphosphate 
c. *Proper backwashing 
d. Using the proper grade of sand in the filter 
e. Having a slow rate of filtration 

 
22. One of the most common causes of mud balls in the filter media is? 

a. *Ineffective or improper filter backwashing 
b. Excessive filtration rate 
c. Excessive backwash rate 
d. Broken underdrain system 

 
23. When sand in a rapid sand filter becomes dirty, it can be cleaned by? 

a. Filtering 
b. *Backwashing 
c. Coagulation 
d. Aeration 

 
24. During the backwash cycle, the backwash rate must be high enough to? 

a. Provide for proper bed stratification 
b. Prevent media loss 
c. *Expand the media to cause the media grains to agitate violently 
d. Allow the operator to observe the media 

 
25. If impurities are observed in the filter bed of a rapid sand filter during backwashing 

procedures, the probable cause is: 
a. No surface wash 
b. Insufficient backwash rate 
c. Excessive backwash rate 
d. *The condition is normal for such filters 

 



26. Treated water is always used for backwashing: 
a. Because of its availability 
b. Because the use of untreated water is more costly 
c. *To avoid contamination of the filter bed 
d. Lessen sludge disposal problems 

 
27. In a filter operating at a 2gpm/sq ft filtration rate, how much should the backwash 